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Box 1 - CH371 Wt:  46 lbs.  Dim:  21"x 13"x 22"

Part No. Description Quantity Yes Remarks

1 CH371 Processor / Control Unit 1

2 IME-130-30Z Installation Manual 1

3 OME-130-30Z Operator's Manual 1

4 000-800-199 Vinyl Cover 1

5 000-156-362-10 Plug 57-30500 1 SP06-01501

6 000-155-830-10 Fuse 3A 125V 5 "

7 000-538-118 Crimp-on Lug FV2-4 4 CP06-01102

8 000-160-185 Power Conn NJC-203-PF 1 "

9 500-310-040 Copper Strap 2 "

Box 2 - CH341/113 Wt:  21 lbs.  Dim:  26"x 17"x 10"

Part No. Description Quantity Yes Remarks

1 CH341 113 Khz Sonar Transceiver 1

2 000-155-831 Fuse 7A 125V 5 SP06-01002

3 000-165-801 Metal Cable Clamp AL-12 1 CP06-01103

4 000-538-118 Crimp-on Lug FV2-4 2 "

5 500-310-040 Copper Strap 1 "

Box 3 - CH3422/113 Wt:  60 lbs.  Dim:  24"x 16"x 16"

Part No. Description Quantity Yes Remarks

1 CH3422/113 113 Khz Soundome (3.7M Cable) 1

2 006-564-220 Soundome Cover 1 Attached to Soundome

Box 4 - CH3421/113 Wt:  36 lbs.  Dim:  26"x 13"x 12"

Part No. Description Quantity Yes Remarks

1 CH3421 Hoist Unit (113 Khz) 1

2 000-803-168 Ball Wrench TWB-30 1 SP06-01003

3 000-155-851 Fuse 4A 125V 5 "

4 000-538-118 Crimp-on Lug FV2-4 6 CP06-01104

Box 5 - BLSHAFT7 Wt:  20 lbs.  Dim:  91"x 3"x 3"

Part No. Description Quantity Yes Remarks

1 BLSHAFT7 Soundome Shaft 7 ft. 1
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Box 6 - 006-565-590-00 Wt:  55 lbs.  Dim:  17"x 17"x 17"

Part No. Description Quantity Yes Remarks

1 100-162-031 Main Body Flange 1 006-547-210-00

2 000-859-013 Grease Cotton 1 "

3 661-000-031 Grease Cotton Retainer 1 "

4 100-143-912 Trunnion Bolt 2 "

5 661-000-091 Gasket 1 "

6 000-851-142 O-Ring 1 "

7 000-801-701 Slotted Hex Bolt M8x25 2 "

8 000-864-265 Spring Washer M16 2 "

9 000-801-857 Fastening Band 1 006-546-140-00

10 100-098-730 Lock Nut 1 "

11 000-801-527 Socket M4X5 Set Screw 1 "

12 600-713-070 Pipe Cap 1 "

13 000-862-184 Hex Bolt M10x40 2 "

14 000-864-261 Spring Washer M10 2 "

15 000-863-930 U-Nut M10 2 "

16 000-801-893 Hex Bolt M20x80 8 "

17 000-864-136 Flat Washer M20 16 "

18 000-864-270 Spring Washer M20 8 "

19 000-863-116 Hex Nut M20 16 "

20 000-801-025 Kinoruster 1 "

21 000-856-520 Adhesive 1 "

22 000-863-111 Hex Nut M10 4 "

23 000-804-123 Ball Wrench 4MM (Allen) 1 "

24 Hex Wrench 2MM (Allen) 1 "

25 000-141-563 Hex Bolt M10x100 4 "

26 000-864-131 Flat Washer M10 8 "

27 000-864-261 Spring Washer M10 4 "

28 100-270-580 Reinforcement Metal Fitting 2 "

29 000-824-033 Sonar Oil 1

Box 7 - 001-247-840-00 Wt:  11 lbs.  Dim:  17"x 17"x 8"

Part No. Description Quantity Yes Remarks

1 001-247-840-00 Cable Assy 06S4061 5M 1

Box 8 - 001-109-990-10 Wt:  11 lbs.  Dim:  14"x 11"x 10"

Part No. Description Quantity Yes Remarks

1 001-109-990-10 Cable Assy 06S4076 15M 1
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Box 9 - MS100 Wt:  11 lbs.  Dim:  12"x 12"x 8"

Part No. Description Quantity Yes Remarks

1 MS100 Motion Sensor 1

2 006-535-030 Hanger Assy 1

3 000-800-565 Nylon Rivet 4

4 000-801-516 Hex Bolt M5x16 4

5 000-802-081 Tapping Screw 5x20 4

6 006-591-760 Cable Assy 10M 1

7 IME-127-80Z Installation Manual 1
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